
Guidelines for the Management of Atrial Fibrillation with 
Rapid Ventricular Rate 

New Onset Atrial 
Fibrillation

Hypotensive 
(MAP<60), 

asymptomatic

Hemodynamically 
Stable

Amiodarone 150 mg 
IV bolus X 1

Sinus Rhythm?

Symptomatic 
Hypotension?

No

Immediate Direct-
Current 

Cardioversion*

Yes

Amiodarone IV 
continuous 1 mg/
min for 6 hrs, and 

then 0.5 mg/min for 
18 hrs

No

Sinus Rhythm?

Continue to 
monitor; Switch to 

PO amiodarone 
after 24 hours if 

stable and 
tolerating PO****

Yes

Consider cardiology 
consult for atrial 

fibrillation 
uncontrolled with 

amio &/or recurrent 

No

Yes

Metoprolol tartrate 
5 mg IV bolus; 

repeat q5-15 min as 
needed (max 3 

doses)

Sinus Rhythm?

Continue to 
monitor; consider 

metoprolol tartrate 
maintenance dose 
of 25 – 100 mg PO 

BID***

Yes

Amiodarone 150 mg 
IV bolus X 1, then 1 
mg/min for 6 hrs, 
and then 0.5 mg/

min for 18 hrs

No

Continue to monitor. D/C amiodarone after 24 hrs if 
sinus rhythm. Discuss plan for persistent afib on 

rounds. 

*For patients with atrial fibrillation of less than 48h duration associated with hemodynamic 
instability, cardioversion should be performed immediately without anticoagulation
**Renal dose adjustment necessary
***IV to PO conversion metoprolol PO:IV = 2.5:1
****PO amioderone 400 mg TID for total load of 6-10 g then 200 mg  daily

Notes:
Cardiology consultation is not 

necessary for patients with new onset 
afib who are controlled with this 

algorithm. Patients with chronic afib 
should have home meds resumed and 
may be trialed on this algorithm prior 

to consulting cardiology. 
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